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1 Summary of Test
1.1 Modification history of the test report
Document Number Modification History Issue Date
JPD-TR-19046-0 First Issue Refer to the cover page
1.2 Standards
CFR47 FCC Part 15 Subpart C
1.3 Test methods
ANSI C63.10-2013
14 Deviation from standards
None
1.5 List of applied test(s) of the EUT
Test i_tem Test item Condition Result Remark
section
15.247(a)(1) 20dB Bandwidth Conducted PASS -
15.247(a)(1) Carrier Frequency Separation Conducted PASS -
15.247(a)(1)(iii) Number of Hopping Frequencies Conducted PASS -
15.247(a)(1)(iii) Time of Occupancy (Dwell Time) Conducted PASS -
15.247(b)(1) Maximum Peak Output Power Conducted PASS -
15.247(d) and Edge Compliance of RF Conducted Conducted PASS )
missions
15.247(d)
15.205 Spurious Emissions nggi:fézd PASS -
15.209
15.247(d)
15.205 Restricted Bands of Operation Radiated PASS -
15.209
15.207 AC Power Line Conducted Emissions Conducted PASS -
1.6 Test information
None
1.7 Test set up
Table-top
1.8 Test period

24-January-2018 - 06-February-2019
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2.2

Equipment Under Test

EUT information

Applicant

Equipment Under Test (EUT)
Model number

Serial number

Trade name

Number of sample(s)

EUT condition

Power rating

Size

Environment

Terminal limitation

RF Specification
Protocol

Frequency range
Number of RF Channels

Modulation method/Data rate

Channel separation

Conducted power

Antenna type

Antenna gain

Modification to the EUT

KYOCERA Corporation

Yokohama Office 2-1-1 Kagahara, Tsuzuki-ku Yokohama-shi,
Kanagawa, Japan

Phone: +81-45-943-6253 Fax: +81-45-943-6314
Mobile Phone

JA53

N/A

Kyocera

1

Pre-Production

Battery: DC 3.8V

(W)51.3 x (D) 17.4 x (H) 112.3 mm

Indoor and Outdoor use

-20°Cto 60 °C

Bluetooth 4.1 + EDR
2402 MHz-2480 MHz
79 Channels

FHSS: GFSK (1 Mbps), T1/4-DQPSK (2 Mbps), 8-DPSK (3
Mbps)

1 MHz

7.211 mW (DH5)
9.290 mW (3-DH5)

Internal antenna

1.98 dBi

The table below details modifications made to the EUT during the test project.

Japan

Modification State ‘ Description of Modification

| Modification fitted by | Date of Modification

Model: JA53, Serial Number: N/A

0 ‘ As supplied by the applicant

| Not Applicable | Not Applicable

TUV SUD Japan Ltd.
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2.3 Variation of family model(s)
2.31 List of family model(s)

JA53 has model with camera and without camera.

2.3.2 Reason for selection of EUT

Not applicable

24 Operating channels and frequencies
Channel Frequency Channel Frequency Channel Frequency
[MHZz] [MHZz] [MHZz]
0 2402 27 2429 54 2456
1 2403 28 2430 55 2457
2 2404 29 2431 56 2458
3 2405 30 2432 57 2459
4 2406 31 2433 58 2460
5 2407 32 2434 59 2461
6 2408 33 2435 60 2462
7 2409 34 2436 61 2463
8 2410 35 2437 62 2464
9 2411 36 2438 63 2465
10 2412 37 2439 64 2466
11 2413 38 2440 65 2467
12 2414 39 2441 66 2468
13 2415 40 2442 67 2469
14 2416 41 2443 68 2470
15 2417 42 2444 69 2471
16 2418 43 2445 70 2472
17 2419 44 2446 71 2473
18 2420 45 2447 72 2474
19 2421 46 2448 73 2475
20 2422 47 2449 74 2476
21 2423 48 2450 75 2477
22 2424 49 2451 76 2478
23 2425 50 2452 77 2479
24 2426 51 2453 78 2480
25 2427 52 2454
26 2428 53 2455
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25 Operating mode

The EUT had been tested under operating condition.
There are three channels have been tested as following:

Tested Channel Frequency [MHz]
Low 2402
Middle 2441
High 2480

The pre-test has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates.

Tested Channel Modulation Technology Modulation Type Packet Type
Low, Middle, High FHSS GFSK DH5
Low, Middle, High FHSS 8-DPSK 3-DH5

The field strength of spurious emissions was measured at each position of all three axis X, Y and Z
to compare the level, and the maximum noise.
The worst emission was found in X-axis, Open and the worst case recorded.

2.6 Operating flow

[Tx mode]
i) Test program setup to the DM tool
ii) Select a Test mode
Operating frequency: Channel Low: 2402 MHz, Channel Middle: 2441 MHz, Channel High:
2480 MHz
iii) Start test mode

[Rx mode]
i) Test program setup to the DM tool
ii) Select a Test mode
Operating frequency: Channel Low: 2402 MHz, Channel Middle: 2441 MHz, Channel High:
2480 MHz
iii) Start test mode

TUV SUD Japan Ltd. Page 60182




Document Number: JPD-TR-19046-0

Japan
3 Configuration of Equipment
Numbers assigned to equipment on the diagram in “3.2 System configuration” correspond to the list in “3.1
Equipment used”.
31 Equipment used
No. Equipment Company Model No. Serial No. FCC ID/DoC Comment
1 Mobile Phone KYOCERA JA53 N/A JOYJAS3 EUT
2 | AC Adapter au N/A N/A N/A *
*:AC power line Conducted Emission Test.
3.2 Cable(s) used
No. Equipment Length[m] Shield Connector Comment

a | USB cable (for AC Adapter) 1.0 Yes Metal *

*:AC power line Conducted Emission Test.

3.3 System configuration

1. Mobile Phone
(EUT)

a. 2. AC Adapter AC 120 V
60 Hz

USB Type-C

TUV SUD Japan Ltd. Page 7 of 82
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4 Test Result

4.1 20dB Bandwidth
411 Measurement procedure

[FCC 15.247(a)(1)]

The bandwidth at 6 dB down from the highest inband spectral density is measured with spectrum analyzer
connected to the antenna terminal, while EUT is operating in transmission mode at the appropriate center
frequency.

The spectrum analyzer is set to;

a) Span = 2-3 times the 20 dB bandwidth
b) RBW = 1% of the 20 dB bandwidth

c) VBW zRBW

d) Sweep time = auto-couple

e) Detector = peak

f)  Trace mode = max hold

- Test configuration

EUT Spectrum
Attenuator Analyzer

Coaxial cable

4.1.2 Limit

None

41.3 Measurement result

Date : 24-January-2019
Temperature . 245 [°C]
Humidity ;356 [%] Test engineer :
Test place . Shielded room No.4 Taiki Watanabe
20 dB bandwidth [MHz]
Channel Frequency [MHz]
DH5 3-DH5
Low 2402 1.035 1.334
Middle 2441 1.031 1.328
High 2480 1.029 1.334
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41.4 Trace data
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4.2 Carrier Frequency Separation
4.2.1 Measurement procedure

[FCC 15.247(a)(1)]

The adjacent channel interval is measured with a spectrum analyzer connected to the antenna terminal,
while EUT is operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

g) Span = wide enough to capture the peaks of two adjacent channels
h) RBW = 1% of the span

i) VBW =RBW

j) Sweep time = auto-couple

k) Detector = peak

[) Trace mode = max hold

- Test configuration

EUT Spectrum
Attenuator Analyzer

Coaxial cable

4.2.2 Limit

System shall have hopping channel carrier frequencies separated by a minimum of, 25 kHz or two-thirds of
the 20 dB bandwidth of the hopping channel, whichever is greater.

4.2.3 Measurement result

Date : 24-January-2019
Temperature : 245 [°C]
Humidity ;. 35.6 [%] Test engineer :
Test place . Shielded room No.4 Taiki Watanabe
Battery Full
Channel separation Limit
Packet type (MHz) (MHz) Result
DH5 1.047 >two-thirds of the 20dB Bandwidth = 690kHz PASS
3-DH5 1.002 >two-thirds of the 20dB Bandwidth = 889kHz PASS
DH5(AFH) 1.002 >two-thirds of the 20dB Bandwidth = 690kHz PASS
3-DH5(AFH) 1.002 >two-thirds of the 20dB Bandwidth = 889kHz PASS

TUV SUD Japan Ltd. Page 10012




Document Number: JPD-TR-19046-0

4.2.4 Trace data
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4.3 Number of Hopping Frequencies
4.3.1 Measurement procedure
[FCC 15.247(a)(1)(iii)]

The number of hopping channels is measured with a spectrum analyzer connected to the antenna terminal,
while EUT is operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

Span = the frequency band of operation
RBW = 1% of the Span

VBW = RBW

Sweep time = auto-couple

Detector = peak

Trace mode = max hold

—
IR RO

- Test configuration

EUT Spectrum
Attenuator Analyzer

Coaxial cable

4.3.2 Limit

Shall have more than 15 channels.

4.3.3 Measurement result

Date . 24-January-2019
Temperature . 245 [°C]
Humidity ;. 356 [%] Test engineer
Test place . Shielded room No.4 Taiki Watanabe
FHSS
Number of channels Limit Result
79 215 channel PASS
AFH
Channel Number of channels Limit Result
Low 20 215 channel PASS
Middle 20 215 channel PASS
High 20 215 channel PASS
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4.3.4 Trace data
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4.4 Time of Occupancy (Dwell Time)
441 Measurement procedure
[FCC 15.247(a)(1)(iii)]

The time occupancy of hopping channel is measured with a spectrum analyzer connected to the antenna
terminal, while EUT is operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;
a) Span = Zero span, centered on a hopping channel

b) RBW =1 MHz

c) VBW =z RBW

d) Sweep time = auto-couple
e) Detector = peak

f)  Trace mode = Single

- Test configuration

EUT Spectrum
Attenuator Analyzer

Coaxial cable

4.4.2 Limit

The average time of occupancy on any channel shall not be greater than 0.4 seconds within a period of 0.4
seconds multiplied by the number of hopping channels employed.
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443 Measurement result
Date . 29-danuary-2019
Temperature ;215 [°C]
Humidity : 30.0 [%] Test engineer :
Test place . Shielded room No.4 Taiki Watanabe
FHSS
Frequency Dwell time Occupancy time of -
Packet type Channel (MHz) (ms) 31.6 seconds (s) Limit Result
Low 2402.0 2.880 0.307 <0.4s PASS
DH5 Middle 2441.0 2.880 0.307 <0.4s PASS
High 2480.0 2.880 0.307 <0.4s PASS
Low 2402.0 2.890 0.308 <0.4s PASS
3-DH5 Middle 2441.0 2.890 0.308 <0.4s PASS
High 2480.0 2.880 0.307 <0.4s PASS
AFH
Frequency Dwell time Occupancy time of .
Packet type Channel (MHz) (ms) 8 seconds (s) Limit Result
Low 2402.0 2.880 0.154 <0.4s PASS
DH5(AFH) Middle 2441.0 2.890 0.154 <0.4s PASS
High 2480.0 2.880 0.154 <0.4s PASS
Low 2402.0 2.880 0.154 <0.4s PASS
3-DH5(AFH) Middle 2441.0 2.880 0.154 <0.4s PASS
High 2480.0 2.880 0.154 <0.4s PASS

FHSS
DH5/3-DH5 = Dwell time (ms) x 1600 /6 /79 x 31.6

AFH
DH5/3-DH5 = Dwell time (ms) x 800 /6 /20 x 8

The hopping rates of Bluetooth devices change with different types of payload. The longer the payload is, the slower the
hopping rate. The hopping rate scenario is defined in Bluetooth core specification.
Calculation:
Occupancy time of 31.6 seconds* = time domain slot length x hop rate / number of hopper channel / 79 /x 31.6
Ex.) for FHSS mode Channel Low,3- DH5 = 2.880ms x 1600/ 6/ 79 x 31.6 = 307ms
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4.4.4 Trace data
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Res BN 1 MHz s\EH | MHz _Sweep 18 ms (1881 prs) Res BN 1 MH:z sVEH 1 M= Sweep 18 ms (18231 prs)
Channel: Middle
a Mirl 288 ms a Mirl 259 ms
Raf 18 dBm Arten 20 dB -1l dB Ref 1@ 4Bm Atten 20 dB -8.42 dB
aPaak | LS e APaak | T S
Log ik Log i
12| e e B 12 S .
a8¢ | 1t | A o 1135 4/ | il A A
Marker & Marker a
|2.880000000 ms 12.890000000 ms
Lafv | -@.11 dB Lafv | -@.42 dB
Wl 52| Wl 52|
53 VS| 53 VS|
AR AR
E(Fr Eif)
anler“?‘.ﬁﬂ]‘“ﬁﬂ"l:-_i-l_:_ Span @ Hz \_"I'Ill!l._f-a’” 08 GHz Span ® Hz
Res BN 1 MHz sVEH | MHz _Sweep 18 ms (1881 prsd Res BN 1 MH:z sVEH 1 M= Sweep 18 ms (18231 prs)

Channel: Hiah

a Mirl 288 ms a Mirl 258 ms
Raf 18 4Bm Areen 28 4B -3.84 dB  Raf 18 dBm Rrten &8 4B a.77 dB
kot T Hiren o8 do
Les il " Leg "
18 i 1w | | J:'ﬂu‘fmm-?
4B/ T a8 | | I ] T ./ i 5ot i |
Marker & Marker &
| 2.860000008 ms | 2.880000080 ms
LAy | -0.84 dB Lafv | Q.77 dB
Wl 82| _ | WL 52|
53 5! I 53 W5
AR | | AR
F[F] | R E(f] 1

Spn @ ) Hz
_Sween 18 ms (1881 prs)

Cunrer 2489 000 GHz

Bes BH 1 MHz_ sVEK 1 MHz

TUV SUD Japan Ltd.

Center 2,489 02D GHz
Fes BH 1 Mz

Span @ Hz

sWEN 1 HHz Sweap 18 ms (1081 pis)
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FHSS
[DH5] [3-DH5]
Channel: Low
a Mirl  ZE% ms a Mhrl  Z3E ms
Ref 16 dB Ften 28 dB =099 4B Rl 18 dBn frten 29 dB -6.86 dB
Log 1K n Log | n '
& [ T 1 T* i 5 i B e e
:Harker a :Marker A
| 2.880000000 ms |2.880000000 ms
LeAv | -@.09 dB LoAv | -R.B6 dB
W sl
53 uc.
v g :m 4 :
Uty T i Aot A AT

Conter 2,962 980 GHz

Res BN 1 MHz sVEH | MHz

Channel: Middle

Spon @ Hz
_Sweep 1O ms (18@1 prs)

" Conter 2,402 080 Gz

Span 8 Hz

Res BN 1 Mz oJEH 1 Mz Swesp L@ ms (1891 prs)

a Mirl  ZEF ms a Mhrl  Z3E ms

Ref 18 dBm Fitten 20 dB 001 dB Ref 18 dBm frten 20 dE 8.23 dB
sPazk | T | sPazk | | — o
Log Log
14 14 - .
dBs L ! 1 4B/

Marker a Marker a

|2.890000000 ms |2.880000000 ms
A | .01 dB LAv | B.23 dB
Wl &2 Wl &2
53 uq 53 uc.
l:m : EEFJ Ll.l-

Conter 2.441 B8 GHz

Res BN 1 MHz sVEH | MHz

Channel: High

Spon @ Hz
_Sweep 1O ms (18@1 prs)

Span 8 Hz
Swesp L@ ms (1891 prs)

Conter 2441 080 Gz

Res BN 1 Mz oJEH 1 Mz

a Mirl 258 ms
Ref 16 dBin } Ref 16 dBin .99
sFaak = aPagk [ s
Les Log ’
19 19 ik s vy
a8/ a8/ et |
Marker & Marker &
2.880000000 ms 2.880000080 ms
Lefv | -0.11 dB Lofv | 099 dB
W 52| | | W52
3 5| | 53 ys|
HA AR
iy | £l | i |
N T ) el FTon oalrehate s vt el

Cunrer 2489 000 GHz

Res BH 1 MHz_ o\EH 1 MHz

TUV SUD Japan Ltd.

Spn @ ) Hz
_Sween 18 ms (1881 prs)

Span @ Hz
Sweap 18 ms (1021 prs)

Cenver 2430 600 GHz

Fes BH | HHz_ oVEN 1 HHz_
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4.5 Maximum Peak Output Power
4.5.1 Measurement procedure
[FCC 15.247(b)(1)]
The peak power is measured with a power sensor connected to the antenna terminal, while EUT is
operating in transmission mode at the appropriate center frequency.
- Test configuration
EUT Power sensor
Attenuator / Power meter
Coaxial cable
4.5.2 Limit
0.125 W or less
4.5.3 Measurement result
Date : 24-January-2019
Temperature : 245 [°C]
Humidity . 35.6 [%] Test engineer :
Test place . Shielded room No.4 Taiki Watanabe
Battery Full
Center . Peak A
Pta ckeet Channel | Frequency R&ch::I)g F(a:‘céc))r (Ia(’gﬁl) Output Power :‘n':w; Result
yp (MHz) (mW)
Low 2402 -1.90 10.48 8.58 7.211 =125 PASS
DHS5 Middle 2440 -1.93 10.48 8.55 7.161 <125 PASS
High 2480 -2.50 10.48 7.98 6.281 =125 PASS
Low 2402 -0.80 10.48 9.68 9.290 =125 PASS
3-DH5 Middle 2440 -0.83 10.48 9.65 9.226 <125 PASS
High 2480 -1.27 10.48 9.21 8.337 =125 PASS
Calculation;

Reading (dBm) + Factor (dB) = Level (dBm)

10logP = Level (dBm)
P = 10(Maximum Peak Output Power / 10) (mW)
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4.6 Band Edge Compliance of RF Conducted Emissions
4.6.1 Measurement procedure

[FCC 15.247(d)]

The Band Edge is measured with a spectrum analyzer connected to the antenna terminal, while EUT is
operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;
a) Span = Arbitrary setting.(Setting suitable for measurement.)

b) RBW =1 % of the span

c) VBW = RBW

d) Sweep time = auto-couple
e) Detector = peak

f) Trace mode = max hold

- Test configuration

EUT Spectrum
Attenuator Analyzer

Coaxial cable

4.6.2 Limit

In any 100kHz bandwidth outside the frequency band the radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within the band that contains
the highest level of the desired power.
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4.6.3 Measurement result
Date 29-January-2019
Temperature 21.5 ['C]
Humidity 30.0 [%] Test engineer
Test place Shielded room No.4 Taiki Watanabe
[Hopping]
RF Band- Band- Difference
Packet Frequency | Power edge edge Limit
Channel Level Result
Type (MHz) Level Frequency Level (dBm) (dBm)
(dBm) (MHz) (dBm)
DH5 Low 2402 -1.53 2399.60 -66.49 64.96 PASS
High 2480 -1.72 2488.10 -70.33 68.61 At least 20dB below | PASS
3.DH5 Low 2402 -2.51 2399.95 -59.97 57.46 from peak of RF PASS
High 2480 -2.80 2483.60 -69.09 66.29 PASS
[No Hopping]
RF Band- Band- .
Packet Frequency | Power edge edge Dl Limit
Channel Level Result
Type (MHz) Level Frequency Level (dBm) (dBm)
(dBm) (MHz) (dBm)
DH5 Low 2402 -2.06 2399.90 -59.22 57.16 PASS
High 2480 -2.76 2483.95 -67.37 64.61 At least 20dB below | PASS
3-DH5 Low 2402 -3.16 2399.80 -59.13 55.97 from peak of RF PASS
High 2480 -3.77 2484.75 -68.43 64.66 PASS

TUV SUD Japan Ltd.
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464 Trace data

[Hopping]
Channel Low
DH5

Hers 2339 b8 GHz

3-DH5

Hers 2339 35 GHz

REF 1% dBm Fren 26 dB ~f6.49 dEm REF 1% dBm Areen 20 dB -58.97 dBm
Pask | b e Peak | o
L i | 4 ] | | | | L ] | | |
w0 | M ,1",] ﬁu' F".lﬂ['r"l"-""' P._'L-’Iﬁfq: A o | ANPAAPANAPARIAA AR A
8 i ———— 141414 L o v |
o | J Q
-‘B2!..'5 af
dBm | y
LgAw qu%ﬂmm_mwww—‘dg
Cenver 2400 &8 GHz Span 58 MHz Span 58 MHz
#Res BR 189 kHz VEH 3@8 kHz Sweep 4.8 ms (1881 prs)y Hz VEH 3@8 kHz Sweep 4.8 ms (1881 prs)y
Marker Traca Trpe X fxcis fimplitude Traca Trpe X fxcis fimplitude

1 (45 Frag 2,418 B0 6Hz -1.53 dim 1 (45 Frag 2,421 B0 Gz .51 diw

2 L4 b} Fraa Z.4B0 B0 Ghz -66.79 dBw 2 L% B Fraa Z.4B0 B0 Ghz -B0.14 diw

3 ay Fraq 2,399 60 GHz 56,49 din 3 ay Fraq £-3%9 95 GH2 -59.97 din

Channel High

DH5

Hirs 2,458 19 GHz
-78.33 dBm

Fiten 20 dB

s T AR AR
AAVAA

\

S

L] 3:‘.; T -
Center 2,483 59 GHz

Span S8 MHz

3-DH5

Hir3 2.48! b8 GHz

Raf 18 dBm Aiten 20 dB -69.89 dBm
sPest [, e e

10 Rty A AR AR AAA

48/

|
. o ! e e

Span 58 MAz

wosel |
Center 2,493 50 GHz

sRes BM 109 Kz VEN 309 Kz Swéep 48 ms (1981 pra) R ! VEN 309 Kz Swéep 48 ms (1801 prsy
HMarker Trace Tvpe X fxis fimplitude HMarker Trace Tvpe X fxis fimplitude
1 o Freg 2.463 @0 GHz -1.72 diw 1 o Freg 2.459 @0 GHz 2.88 d8w
2 ) Fraq 2.483 50 Ghz ~71.06 dBm 2 (851 Fraq 2.483 50 Ghz ~73.91 dBm
3 a) Fraq 2.468 10 GH2 -78.33 dim 3 a) Fraq 2.463 £O GH2 =89.09 din
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[No Hopping]
Channel Low
DH5

Hers 2339 3 GHz

Ref 16 dBim Ftten 2 dB -59.22 dEm

sPaak | .

-
=

-22.1 | I 5
dfim
LAV o i i N S pa ann s

\\u“““"‘----—&-d-'..n..wﬁ;\.-_..m

Span 58 MHz

L S——
Conter 2,469 69 GHz

3-DH5

Hers 2339 39 GHz

Ref 18 dBm -59.13 dBm

sPaak |
Log

) o mim

— [Li

o | | 3,"‘1 | ]
S .

-23.2 |
Span 58 MHz

Fiten 20 dB

dfim

LgAv e

L S——
Conter 2,469 69 GHz

sRes BH 108 ki VBN 300 Kz Swéap 4.8 ms (1881 pra) sRas B 180 kHz VBN 300 Kz Swéap 4.8 ms (1881 pra}
Markar Traca Trpe X fxcis fimplitude Markar Traca Trpe X Pl fimplitude
1 (45 Frag 2,482 80 GHz -2.05 diw 1 a3 Frag 2,402 15 GHz -%.16 dim
2 L4 b} Fraa 2420 20 Ghz -5%.18 dBw 2 L4 b} Fraa 2420 20 Ghz -59.49 dBw
3 ay Fraq £,3%9 90 GHz =580 dim 3 ay Fraq £,3%9 B0 GHz -58.13 diém

Channel High
DH5

Hirs 2.48! ¥ GHz

3-DH5

Hers 2,454 l': GHz

Ref 18 dBm Areen 28 dB ~-57.37 dBm Ref 18 dBm Areen 28 dB ~65.43 dEm
Pagh | A LR o EOBG: cB i oaih
Log © Log H

10 [ | 10 |

B/ | \ 4B/

o | |r 1| | ol

~228 - -233

dBm | .n! l\\&ﬁ T T T dim | i

[T T SRR SEE P S B e 5 " LafAv | R O X

w52 | | | [ | | [ w52 |

Conter 2.453 59 GHz Span 58 MHz

Cenver 2453 56 GHz Span 58 MHz

sRes BH 108 ki VBN 300 Kz Swéap 4.8 ms (1881 prs) sRas B 180 kHz VBN 300 Kz Swéap 4.8 ms (1881 pra}
Markar Traca Trpe X Pl fmplitude Markar Traca Trpe X Pl fmplitude
1 (45 Frag 2450 15 GHz -2.76 diw 1 a3 Frag 2450 15 GHz -3.77 dim
2 L4 b} Fraa 2.463 50 Ghz -£8.37 dBw 2 L4 b} Fraa 2.463 50 Ghz -68.42 dBw
3 ay Fraq Z.453 95 GHz =BIAT diw 3 ay Fraq .44 75 GHz 66,47 din
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4.7 Spurious emissions - Conducted -
471 Measurement procedure

[FCC 15.247(d)]

The Spurious emissions (Conducted) are measured with a spectrum analyzer connected to the antenna
terminal, while EUT is operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;
a) Span = wide enough to fully capture the emission being measured

b) RBW =100 kHz

c) VBW = RBW

d) Sweep time = auto-couple
e) Detector = peak

f) Trace mode = max hold

- Test configuration

EUT Spectrum
Attenuator Analyzer

Coaxial cable

4.7.2 Limit
In any 100kHz bandwidth outside the frequency band the radio frequency power that is produced by the

intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within the band that contains
the highest level of the desired power.

4.7.3 Measurement result

Date : 29-January-2019

Temperature 215 [°C]

Humidity : 30.0 [%] Test engineer :

Test place :  Shielded room No.4 Taiki Watanabe

Channel AR Sl Results Chart Result

[MHz] [dB]
Low 2402 At least 20dB below from peak of RF See the trace Data PASS
Middle 2441 At least 20dB below from peak of RF See the trace Data PASS

High 2480 At least 20dB below from peak of RF | See the trace Data PASS
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4.7.4 Trace data

[DH5]

Channel Low

30 MHz-1 GHz 1 GHz-5 GHz
B

Herl 4520 MHz Mir2 3108 GHz
Ref 18 dBm Freen 20 dB ~7L.37 dEm Ref 12 dBm Atten 20 dB -64.84 dBm
aPaak [ AL LD =) Pes | T o
Log | ) 1 | ! | | | Log
| 18
48/ | | 48/
o | ! ! i | 1 o |
=225 =225 |
diim | Y 1 i T 1 diim | 2
15 L oo semeper e presrprae srar . e - —- poary LAV | R - g —
LT S— I L | R U ' N — l ] | I —
Starr 308 MHz Stop 1608 & GHz Stare 1849 GHz Stop 5008 GHz
#has BR 109 kHz VEH 300 kHz Swaep 92.73 ms (1001 prsd sRes BR IG@ kHz VEH 308 kHz Sweap 3823 ms (1001 pes)
Martar  Trace Typs ¥ i Anplitide Marier  Trace Typa % Aziz fomphituada
¥ ap Fraq 452.8 Mhiz -71.37 dia 1 ay Frog 2,408 GHz -2.53 diim
2 an Fraq 3168 GHz -66.84 din

5 GHz-10 GHz 10 GHz-15 GHz

Hirl 6.38/5 GHz Hirl 14.409 GHz
Raf 18 dBm Areen 28 dB -67.15 dBm Raf 18 dBm Areen 28 dB -b5.58 dEm
haak | LB 2 OO sk LB Bl
Los | - i ! - ! { - Log
1w | 1@
&8/ | , a8/
o | ! ! 1 1 1 o |
=22.5 =22.5
dBm | 1 : : : : dBm | : : : 3
LgAv WMMWMW LgAv | - T e T tad Yol
b i — ! L ! S W | E— ! L ! N I
Start 5,099 GHz Stop 19,808 GHr Stare 18,098 GHz Stop 15,608 GHz
Ras BH 100 kHz VEH 300 kiiz Susep 477.9 ms (1801 prs) +Res BW 108 kHz VEH 300 kiiz Susep 477.9 ms (1801 prs}
Marker  Trace Type X el fiaiituda Marker  Trace Type X i Aisnlitude
L o Frag 6875 BHz -67.15 dEa 1 ay Frag 14,481 BHz 65,58 dEa

15 GHz-20 GHz 20 GHz-25 GHz

Hikrl 16.285 GHz Mirl 24,245 GHz
Rof 18 dBm Ateen 20 dB -65.57 dBm_Raf 1@ dBm ftten 20 dB -64.43 dBm
aPaak [ N el e o et | LB Ll B
Log | 1 i f f f i | Log
mw 1@
dB/ | | B/
o | ! 1 ] I o ] ! I } ] | ¥
=225 =225 |
dém | : : : : : dém | : : : 3
Lighy [rresmieheiec oy e TS in -~ e T T e ! . i &
L — ! L L LI S S— L ! S W—
Stare 15,009 GHz Stop 20,808 GHr Stare 28,08 GHz Stap 25,008 GHz
#Res BW 108 kHz VEH 308 kHz Sweap 477.9 ms (1991 prey eRes BH IQ@KHz VEH 388 kHz Sveap 477.9 ms (1091 pes)
Rarker  Traca Tyne ¥ Ml Anniitude Harkar  Trace Trpo X Anks Feaphituda
L [ Freq 16.785 GHz 66,57 dBa 1 [} Frea 24,245 Gz -64.43 dilm
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30 MHz-1 GHz 1 GHz-5 GHz

Herl 5S#1.4 MHz
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Mird 3,378 GHz

Ref 18 dBm Ftten 20 dB ~78.69 dEm  Ref 18 dBm Atten 20 dB -6%.11 dBm
.PSEL I T | T .P831. [ | 1 T TR
19 | 18
dB/ | diy
o | ! | | | | o |
229 229 |
dBm | o : : : dBm | : :
Lo | e ) ; LoAY L ; : P Za—— S— i
vos | 1 I | S SN B - S | I ——
Start 30,8 Mz Stop 1608 @ GHz Start 1,002 GHz Stop G.OED GHz
sRas BH 100 kM2 VEW 300 kiz Swsap 92.73 ms (1801 prsy sRes BM L0@kHz VEW 300 kHz Sweap IB2.3 ms (1601 prs)
HMarkar Traca Tvpe X fxis fiaplitude Harker Traca Tyoa X Axis FnpStuda
1 )y Freg SBLA Miz -78.69 dEa 1 o) Freg 2,448 GHz - 2,84 dilm
r4 <1 Freq 3,328 GHz -6%11 cim

5 GHz-10 GHz 10 GHz-15 GHz

Merl ®.3/5 GHz

Hirl 14,770 GHz

Ref 18 dBm Freen 28 dB ~67.42 dEm Ref 18 dBm Freen 28 dB ~64.67 dEm
aPaak [ Al Ll e e Pask | Al Ll m ol AR
Log | J } | ! | I | Log
1w | 14
48/ | 48/
o | o |
~22.9 ~22.9
dfim | 2 1 i T 1 dfim | T T i 3’
LgAw MWWWH Lighy e " =
L — I L | A S b S S | I—
Stare 5,008 GHz Stop 19,808 GHr Scarc 19,088 GHz Stop 15,800 GHr
#Has B 100 kHx VEH 300 kiHz Sweep 477.9 ms (1801 prs} sRes BH 188 kHr VEH 300 kiHz Sweep 477.9 ms (1881 prs}

Marker Traca Tvpe L Aaplitude Marker Traca Typa X Pl faplitude

1 ay Frag EA75 Ghx -E7.42 dEa 1 ay Frag 14770 Bz -EAET dEm

15 GHz-20 GHz 20 GHz-25 GHz

Hierl 15,195 GHz

Merl 24455 GHz

Ref 18 dBm Freen 280 dB =65.28 dEm Ref 1@ dBm Aren 20 dB =64.86 dBm
aPask [ e L. 0ok = aPask [ - e UGS
m 18
487 | 48/
o | | | | | | o |
.,B_g,g . --322.9 | 1
dfim | | | T | dfim | I i 2
LoRw M-W R LogAw | parkediibhen o e el
wel 1 [ T [ T [ T [ 1 Jwsl 1 I
Starr 15088 GHz Stop 20,808 GHr Start 26,099 GHz Stop 25000 GHz
#Res BR 189 kHz VEH 300 kHz Sweep 477.9 ms (1801 prsl sRes BRW 100 kHz VEH 388 kH= Smeep 477.9 ms (1081 pes)

Marker Traca Tvpe X i Asplitude Harker Traca Troe ¥ Anis Femphitsada

1 ay Frag 15.1%5 6z -E5.28 dEa 1 oy Frag 274,855 GHz -B4,0% dilm
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Channel High
30 MHz-1 GHz

Ref 18 dBm
sPeak [
Les

19

a8/

o |
-236 |

dbm

Herl B75.% MHz
-78.9

LU Py s v wrra e e
v se| ' ' |

Start 308 MAz
#Res BH 108 kHz _— _VEH 368 kHz
Markar Traca Type X ol
1 (34 Fraq B78.9 Mhz

Stop 1090 @ Gz

__Sweep 92.73 ma (1081 pts)
Amplituda

~Fi04 dBn

1 GHz-5 GHz

Rof 1¢ dBm
sPaak |

*Arten 20 dB

1

MirZ 3892 Gz
6837 dBm

Seare 1,009 GHz " Gitop S.000 GHz
sRias BH 109 kHz WUEH 300 k42 Swoap 82,3 ms (LAOL prs)
Harkar  Trace Tyae % hels Fplituda
1 > Frea 240 Bhiz -3.55 diw
< L4 ) Freq 1.092 GHz -68.37 diim

5 GHz-10 GHz

Hierl 6.3&! bHz

10 GHz-15 GHz

Hierl 1-1.2!‘_1 GHz

fef 18 dBm Areen 28 dB ~67.46 dBm Ref 18 dBm Arten 28 dB -G4.62 dBm
Log Log
19 18
48/ 4B/
o o
-235 | -235 A
dbm | 1 dbm
(127 S S S e 2 TS T : s
vse | ' ' 1w [ I
Start 5,008 GHz Stop 10890 Stare 19,089 Gz Stop 15,098 GHz
#Res BH 109 kHz o _VEH 308 kHz _ Sweep 477.9 ma (1091 pts) wRes BH 109 kHz o _VEH 308 kHz _ Sweep 477.3 ms (1081 pts)
MHarkar Traca Type X Rin Amplituda Markar Traca Typa Amplituda
1 ol Frag B6.9%5 GHz =67.46 dfln 1 (=5 Froq =E4.62 dém
15 GHz-20 GHz 20 GHz-25 GHz
Hiorl 16208 GHz Merl 21050 GHz
fef 18 dBm Areen 28 dB =64.32 dBm  Ref 18 dBm Rrten 28 dB ~54.68 dBm
Log Lo |
19 18
48/ 48/
o o |
-236 | 235 |
dbm | z 31 dem | 155 —
LAy [Prtemmegelers s o vt oy PRI . B g
vl 52|

Start 15,889 GHz
sRgs BH 189 kHz VEH 308 kiHz
[ tharker  Trace Type ® Axin

1 o3 Fraq 16.280

_ Sweep 477.3 ma (1981 pts)
Hmplituda
=E4.32 déim

shes BH 16 KMz _VEH 309 kHz
Marker  Trace Typw X Ania
1 oy Frag 21,195 GHz

~Ston 25,500 G
__ Susep 477.9 ms (1691 pts)
Fnpitude

=64,68 dis
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[3-DH5]
Channel Low
30 MHz-1 GHz

Mirl 4385 Mhz

1 GHz-5 GHz

=)

Japan

Mird 3570 GHz

Ref 18 dBm Areen 28 dB -71.43 dBm Ref 1& dBm Arten 20 dB -58.39 dBm
Paak [ it i e Paak | = A e
Log Log | 5
14 18
48/ 48/
o | o |
~25.8 ~25.4 |
dBm | =1 dBm T
Lofw | ki 2 ; LaFv . S, SRR
Stare 30,8 MHz Stop 1.88% & GHz Starc 16089 GHz Stop 5008 GHz
#Res BH 109 kHz VEH 300 kH= Sweep 92.73 ms (1081 prs} eRes BH 108 kHz VEH 388 kH= Sweep 382.3 ms (1081 prs}
HMarbar Trace Trpe X frls Amplitude Harber Traca Tyoe ¥ Fals Fempfituada
1 oy Freg 4945 Miiz -71.49 dfu 1 [+H) Frog 2,404 GHz -5 dilm
z iy Frea 3,576 GHz ~6E.59 dilm
5 GHz-10 GHz 10 GHz-15 GHz
Herl 7695 GHz Hirl 13759 GHz
Ref 18 dBm Areen 28 dB -67.48 dEm Ref 18 dBm Freen 28 dB ~64.68 dEm
sPazk | T —1 ) - - sPaak | T Il B | -
Log Log
14 18
48/ 48/
o | o | ! ! !
--éiﬁ -‘és.u N
dfim | i dfim | i i i i
L T 2. IR [y [t W NN , - PP IR T W A
wsg || ' [ lwsl T ' [ 11
Stare 5,088 GHz Stop 10828 GHr Starc 19.08% GHz Stop 15,008 GHr
#Res BH 109 kHz VEH 300 kH= Sweep 477.9 ms (1081 prs} eRes B 108 kHr VEH 308 kHz Sweep 477.9 ms (1881 prs}
Marker Traca Twpa X Axis Aaplitude Marker Traca Typa ® Ml Raplitude
1 oy Freg 74085 Bz -E7.48 diu 1 [iH] Freg 13,750 Ghe 6465 dim
15 GHz-20 GHz 20 GHz-25 GHz
Herl 15185 GHz Werl 24,500 GHz
Ref 18 dBm Areen 28 dB -65.67 dBm Ref 18 dBm Arten 20 dB -64.51 dBm
Paak [ it i e wPaak | = A 12
Log Log |
14 18
48/ 48/
o | o | | | | | | | |
~25.8 ~25.4 | o
dBm | ; dBm | 1 t 1 t
Lefiv | S e P - VRSV VRN SRRSO SYPTRCe NONE
Stare 15989 GHz Stop 20898 GHz 5 Stop 25,000 GHz
#Res BH 109 kHz VEH 300 kH= Sweep 477.9 ms (1081 prs} eRes BH 108 kHz VEH 388 kH= Sweep 477.9 ms (1081 prs}
Marker  Trace Trpe X el Anplitude Harker  Trace Troe ¥ fais Fphtuda
1 oy Freg 15,165 BHz -E5.67 dflm 1 oy Freg 24,968 GHz -54,51 diiw
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[3-DH5]
Channel Middle
30 MHz-1 GHz

1 GHz-5 GHz

Mkrl 4178 MHz

Ref 18 dBm Fitten 28 dB -71.12 dBm  Ref 18 dBm
Rek 10 & LA . Bef 100t
Leg Log

19 19

4B/ 4B/
[ [
-25.9 | -25.3 |
dim | ; i dim |
LU e P e e = P = Lafv L
v s2) ' ' | [ | w1 32|

_firten 28 dB

=)

Japan

Mirz 3,308 GHz
~G8:45 delm

Z
2 | L
e e e |

Stare 308 MHz Stop 1,000 @ GHz Start 1] z " Stop 5,800 Ghz
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[3-DH5]
Channel High
30 MHz-1 GHz 1 GHz-5 GHz
Herl 3724 HHz Mir2 2.21% GHz
Ref 18 dBm Areen 28 dB =71.21 dEm Ref 18 dBm Arven 20 dB -69.87 dBm
Paak [ it i e Paak | = i
Log Loa | LAl
18 18 1
a8/ dB/ Jul
o |
~24.8
dfm | .
LaFw 1 g 7 1~ Pk A s
wosel | ' ' R L 1
Stare 30,8 MHz Stop 1.88% & GHz Starc 16089 GHz Stop 5008 GHz
#Res BH 109 kHz VEH 300 kH= Sweep 92.73 ms (1081 prs} eRes BH 108 kHz VEH 388 kH= Sweep 382.3 ms (1081 prs}
Marker  Trace Trpe  focls Aaglitude Harker  Trace Type ¥ Aais Faphtuda
1 oy Freg 3724 Miiz -71.21 dfm [+H) Frug 2,488 GHz - 4,04 dilm
z iy Frua 3,216 GHz -50,07 din
5 GHz-10 GHz 10 GHz-15 GHz
Herl 7679 GHz Hirl 1-1.!!: GHz
Ref 18 dBm Areen 28 dB -67.71 dBm Ref 18 dBm Freen 28 dB -64.78 dEm
Paak [ it i d L Paak | thal Ll i -
Log Log
14 18
48/ 48/
o | o |
--§4.B -‘gw .
dfim | L 1 | dfim | ] |
L 2 o Lafv | i il 5 IS T A
s Wl osa

Start 5009 GHz

Stop 10,668 GHz

Start 10,899 GHz

~Stop 15008 GHz

sRes BH 168 kHz VEH 300 Kz Swaep 477.9 ms (1881 prs) sRes BW 180 kHz VEH 300 kHz Susep 477.9 ms (1801 prs)
Marker Traca Tvpe X ol fiaplitude Markar Traca Tvpe X Nxis Raplitude
1 oy Freg 7870 GHz -E7.71 d8a 1 ap Frag §4.375 gz -E4.78 dEa

15 GHz-20 GHz

Hirl 16199 GHz
d
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Herl 24479 GHz

Ref 18 dBm Arren 28 dB Raf 18 dBm Arven 28 dB -53.54 dBm
Pask [ thd LS sFea | - L =ik S
Log Log
1@ 1@
48/ 487
o 1 |
~24.8 i
dfim | } 1
Leriv | ke bl e WMMMMHM.M-S-“WM
Starr 15889 GHz Stop 20860 GHz 5 Stop 25,000 GHz
#Res BH 108 kHz VEH 300 kHz Sweep 477.9 ms (1881 prsd #Res BW 108 kHx VEH 388 kHz Sweap 477.9 ms (10881 prsh

Markar Traca Twpa X fxis Amplitude Marker Traca Tyoa ¥ Anis Fupituda

1 a3 Freg 16.190 GHz ~E5.47 o8 oy Frea 24,478 GHz BG4 dim
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4.8 Spurious Emissions - Radiated -

4.8.1 Measurement procedure

[FCC 15.247(d), 15.205, 15.209]

Test was applied by following conditions.

Test method
Frequency range
Test place

EUT was placed on

Antenna distance

Test receiver setting
- Detector
- Bandwidth
Spectrum analyzer setting
- Peak
- Average

ANSI C63.10

9kHz to 25GHz

3m Semi-anechoic chamber

Styrofoam table / (W)1.0m x (D)1.0m x (H)0.8m (below 1GHz)
Styrofoam table / (W)0.6m x (D)0.6m x(H)1.5m (above 1GHz)
3m

Below 1GHz

Average (9kHz-90kHz, 110kHz-490kHz), Quasi-peak
200Hz, 120kHz

Above 1GHz

RBW=1MHz, VBW=3MHz, Span=0Hz, Sweep=auto
RBW=1MHz, VBW=3kHz, Span=0Hz, Sweep=auto
Display mode=Linear

Average Measurement Setting [VBW]
Duty Cycle Ton Toft 1/Ton . .
Mode (%) (us) (us) (kHz) Determined VBW Setting
Bluetooth 4.1 EDR 76.93 2885 865 0.347 1kHz

Although these tests were performed other than open area test site,

adequate comparison measurements were confirmed against 30 m open are test site.

Therefore sufficient tests were made to demonstrate that the alternative site produces results that
correlate with the ones of tests made in an open field based on KDB 937606.

Radiated emission measurements are performed at 3m distance with the broadband antenna (Loop
antenna, Biconical antenna, Log periodic antenna, Double ridged guide antenna and Broad-band horn
Antenna). The antenna is positioned both the horizontal and vertical planes of polarization and height is
varied 1m to 4m and stopped at height producing the maximum emission. As for the Loop antenna, it is
positioned with its plane vertical, and the center of the Loop antenna is 1m above the ground plane.

The EUT is Placed on a turntable, which is 0.8m/1.5m above ground plane. The turntable shall be rotated
for 360 degrees to determine the position of maximum emission level. The test results represent the worst
case emission for each emission with manipulating the EUT, support equipment, interconnecting cables and
varying the mode of operation. Sufficient time for the EUT, support equipment, and test equipment are
allowed in order for them to warm up to their normal operating condition.

- Test configuration

Test room Measurement room

Spectrumanalyzer /

Antenna : Preamplifier Receiver
Cable system :

TUV SUD Japan Ltd.
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4.8.2 Calculation method

[9kHz to 150kHZ]
Emission level = Reading + (Ant factor + Cable system loss)
Margin = Limit — Emission level

[150kHz to 25GHz]
Emission level = Reading + (Ant factor + Cable system loss - Amp. Gain)
Margin = Limit — Emission level

Example:

Limit @ 4804.0MHz : 74.0dBuV/m (Peak Limit)
S.A Reading = 49.0dBuV Cable system loss = 8.3dB
Result = 49.0 + 8.3 = 57.3dBuV/m

Margin = 74.0 - 57.3 = 16.7dB

4.8.3 Limit
Frequency Field strength Distance
[MHz] [uV/im] [dBuV/m] [m]
0.009-0.490 2400/ F [kHZz] 20logE [uV/m] 300
0.490-1.705 24000/ F [kHZz] 20logE [uV/m] 30
1.705-30 30 29.5 30
30-88 100 40.0 3
88-216 150 43.5 3
216-960 200 46.0 3
Above 960 500 54.0 3
Note:

1. The lower limit shall apply at the transition frequencies.

2. Emission level [dBuV/m] = 20log Emission [uV/m]

3. As shown in 15.35(b), for frequencies above 1000MHz, the field strength limits are based on average
detector, however, the peak field strength of any emission shall not exceed the maximum permitted
average limits, specified above by more than 20dB under any condition modulation.
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4.8.4 Test data

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

23-January-2019

20.5 ['C]

26.3 [%]

3m Semi-anechoic chamber

25-January-2019

20.9 ['C]

27.9 [%]

3m Semi-anechoic chamber

01-February-2019

18.5 ['C]

28.3 [%]

3m Semi-anechoic chamber

02-February-2019

18.3 ['C]

27.1 [%]

3m Semi-anechoic chamber

TUV SUD Japan Ltd.
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[Transmission mode - With camera]
[DH5]
Channel: Low
BELOW 1 GHz
soiolilok . RADTATED EMISSTON  sklokioloksk
[ 3m Semi—anechoic chamber ]
TUV SUD Japan Lid. <{DATA Sheet No.01>> 1 February,2019 01:00
Company name . KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT . Mobile Phone Operator : C.Kanno
Model No. : JAB3 Temp,Hum : 18.5[°CT 28.3[%]
Serial No. CN/A Notel :
Test mode : BT_DH5_Tx_ch:Low NoteZ
[dB(x V/m)]
e | | ! T T T 7 1 1] <FCC Partis subpartC >
oo | | Lo LimiaD)
r i I I I I I I | o ] <01 MHz DH5 Tx_Low>
50 : : ; : : ; ‘ ; S ————  Peak level(H,PK}
- ! b ! ! ! ! P Peak level(V,PK)
- | Lo ‘ ‘ | | A
= I I I I I I I I I I I I
40 | 1 T | | | | A
L I I I I I I I I I I I I
L | Lo | | I | A R
o) - | | 1 | | 1 | 1 | | | 1
L | | I R R
I~ I I I I I I I I I I I I
= I I I I I I I I I I I
|- I I I I I I I I I
20 l T l ‘ l O i
I I I I I I I
= I I I I I I
|- I I I I I I I I
L I I I I I I I I I
10 l il ‘ l l — T
= I I I I I I I I I
|- I I I I I I I I I I I
L I I I I I I I I I I I
L I I I I I I I I I I I
I I ] I I I ] I I I ]
O L L L I L I L I
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c. Height Angle Remark
[MHz] [dB{(1/m}] [cm] [°

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 30MHz at the 3 meters distance.
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[DH5]
Channel: Low
ABOVE 1 GHz
kkkkokk RADTATED EMISSION  sekseskorokek
[ 3m Semi—anechoic chamber ]
TUV SUD Japan Lid. <KDATA Sheet No.02>> 25 January,2019 14:25
Company name . KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT . Mobile Phone Operator : T.Watanabe
Model No.  JAB3 Temp,Hum,Atm : 20.8[°C] 27.9[%]
Serial No. D N/A Notel :
Test mode . BT_DH5_Tx_ch:Low NoteZ
[dB(x V/m)]
1o ¢ 1 : : o <FCC € GHz 3m>
oo F 1 : : R Limit(PK)
r | 1 1 1 1 | | i Limit(AV)
00 L | | | | Lo <02_GHz_BT DH5_Tx_Low>
F ! ! ! ! o —— Peak level(H,PK}
C | 1 1 1 1 | | | —— Peak level(V,PK)
80 | | | | | | I ——— Emission level(H,PK)
E ; : : : : e Emission level(H,AV)
70 C I I I I I I I I
| I I I I I I I I
= 60 F l l l l 1
% | I \r I I
— C s
50 I I I I
r I I I I
40 F 1 i i i
r | | | |
30 E 1 ; ; ;
|- I I I I
r | 1 1 1
20 | l | | |
| I I I I
10 E i i i i
C I I I I
| I ] ] ]
O L 1 1 1
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c.f Result Result Limit Limit Margin Margin Height Angle Remark
F PK AV PX AV PK AY
[MHz] [B(uW] [dB{pV)] [@B1/m] [BluV/m] [B{eV/m] [B{uV/m] [B{uv/m] [dB] [dB] [cm] 1]
1 4804.000 H 48.9 36.0 8.9 57.8 44.9 T4.0 b4.0 16. 2 9.1 112.0  289.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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[DH5]
Channel: Middle
BELOW 1 GHz
soiolilok . RADTATED EMISSTON  sklokioloksk
[ 3m Semi—anechoic chamber ]
TUV SUD Japan Ltd. <<DATA Sheet No.03>> 1 February,2019 01:20
Company name . KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT . Mobile Phone Operator : C.Kanno
Model No. : JAB3 Temp,Hum : 18.5[°C] 28.3[%]
Serial No. CN/A Notel :
Test mode : BT_DH5_Tx_ch:Mid Note2
[dB( sz V/m}]
S | | T 1 1 1 1 T 7] <FCC Parti5 subpartC >
L | | 1 | | 1 | 1 | | | 1 - Limit(QP)
C o | | | b0 0001 <03MHzDH5 Tx Mid
50 ! Lo ! ! ! ‘ N S S —— Peak level(H,PK)
- Lo ! ! ! oo Peak level(V,PK)
[ | | 1 | | I i I i i [
I~ I I I I I I I I I I
= I I I I I I I I I I I I
20 |- l T | | | | A
L I I I I I I I I I I I I
I I I I I I I I I I I I
- . I I I I I I I I I I I I
© = I I I I I I I I I I I I
5 30 | I | | l | T
3 B I I I I I I I I I I I I
’ I I I I I I I I I I I I
= I I I I I I I I I I I
| I I I I I I I I I
20 l — l ‘ l 0 i
] I I I I I I
= I I I I I I
| I I I I I I I I
L I I I I I I I I I
I I I I I I I I I I
Sl R | A
| I I I I I I I I I I
L I I I I I I I I I I I
I I I I I I I I I I I
I~ I I ] I I I ] I I I ]
O L L L I L L I L I
30.000 50.000 100,000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c. f Height Angle Remark
[MHz] [dB(1/m)] [cm] [c

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 30MHz at the 3 meters distance.
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[DH5]
Channel: Middle
ABOVE 1 GHz
sicksiookk RADTATED EMISSION  seskstsiorokok
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. <<DATA Sheet No.04>> 25 January,2019 14:26
Company name . KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT . Mobile Phone Operator : T.Watanabe
Model No. : JAB3 Temp,Hum,Atm : 20.9[°C] 27.9[%]
Serial No. CN/A Notel :
Test mode . BT_DH5_Tx_ch:Middle Note2
[dB(x V/m)]
1o ¢ 1 : : T <FCC C GHz 3m>
oo b 1 : : I — Limit(PK)
r | 1 1 1 1 | | L Lill’lit(AV)
F l | | | L <04_GHz_BT DH5_Tx Mid>
90 ¢ ; ; ; o — Peak level(H,PK)
C | 1 1 1 1 | | | ——— Peak level(V,PK)
80 & | | | | | o —©—— Emission level(H,PK)
E ‘ ' ' ' ' e Emission level(H,AV)
70 F l i i i T
C | 1 1 1 1 | | |
= I I I I ] I I I
ER S : ' ' T
] [ L '
50 I I I ‘I
r I I I 1
40 F l i i i
C | 1 1 1
30 F ; : ; ;
. I I I I
C | 1 1 1
20 ¢ l | | |
g | | L
IO = [I ] ] ]
E | | | |
O L I I I
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequeney (P) Reading Reading c.f Result Result Limit Limit Margin Margin Height Angle Remark
PE AY PK AV PX AV PK AY
(=] [B(u V3] [dB(u V)] [dB(1/m}] [dB{yuV/m}] [dB{pV/m] [dB(uV/m] [dB(uV/m] [dB] [dB] [en] [ 1
1 4882.000 H 48. 4 35.9 9.2 57.6 45.1 74.0 54.0 16. 4 8.9 137.0  223.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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[DH5]
Channel: High
BELOW 1 GHz
seiciollele RADTATED EMISSION  steleketoiekek
[ 3m Semi—anechoic chamber |
TUV SUD Japan Lid. <<DATA Sheet No.05>> 1 February,2019 01:40
Company name . KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT . Mobile Phone Operator : C.Kanno
Model No. . JAB3 Temp,Hum 1 18.5[C] 28.3[%)
Serial No. T N/A Notel :
Test mode . BT_.DH5_Tx_ch:High NoteZ
[dB(yz V/m)]
€0 T | L | ! | ! N (FCC Part15 subpartC >
Foo | | L Limit(QP)
L | | 1 | | 1 | 1 | | | [ <057MHZ,DH5,TX,High>
50 ‘ ‘ ; ‘ ‘ X ‘ X e Peak level(H,PK)}
B Lo ! ! ! N Peak level(V,PK)
- | - ‘ ‘ | | A
= I I I I I I I I I I I I
40 1 Co | | | | Lo
- | Lo | | | | .
. I I I I I I I I I I I I
o - | | 1 | | 1 | 1 | | | 1
L | | I R R
I~ I I I I I I I I I I I I
= I I I I I I I I I I I
20 l T l T i T i
I I I I I I I
= I I I I I I
|- I I I I I I I I
I I I I I I I I I
w0 F 1 ' ; l l ——
r | b ! | | .
L I I I I I I I I I I I
L I I I I I I I I I I I
I I ] I I I ] I I I ]
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c. T Height Angle Remark

[(MHz] [dB(1/m]  [cm] -

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 30MHz at the 3 meters distance.
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[DH5]
Channel: High
ABOVE 1 GHz
wkdoblkk RADTATED EMISSION  sokeksotoks
[ 3m Semi—anechoic chamber ]
TUV SUD Japan Lid. <<DATA Sheet No.06>> 25 January,2019 15:48
Company name . KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT . Mobile Phone Operator : T.Watanabe
Meodel No. . JAB3 Temp,Hum,Atm : 20.8[°C] 27.9[%]
Serial No. CN/A Notel :
Test mode . BT_.DH5_Tx_ch:High Note2
[dB(x V/m)]
1o ¢ 1 : : o <FCC € GHz 3my
100 F ! ! ! ! ! Lo Limit(PK)
E | 1 1 1 1 | | I Limit(AV)
F | : : i Lo <06_GHz_BT_DH5_Tx High>
90 . ! : ! ! ! o ———— Peak level(H,PK}
C | 1 1 1 1 | | | ——— Peak level(V,PK)
80 | | | | | | I ——— Emission level(H,PK)
E f t t t t Emission level(H,AV)
70 F | | | | T
E | 1 1 1 1 | | |
o ——
() Y W e
80 ‘ : ;
10 | : —
C I I I I I I I I
30 F ; ; ; ; 1
F | l l l o
20 F l | | | I
| I I I I I I I I
0 i i i i T
C I I I I I I I I
= I ] ] ] ] I I I
O L I I I I L L L
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c.f Result Result Limit Limit Margin Margin Height Angle Remark
F PK AV PX AV PK AY
[MHz] [B(uV)] [dB{pV)] [@B1//m] [BluV/m] [B{eV/m] [B{uV/m] [B{uv/m] [dB] [dB] [em] 1]
1 4960.000 H 49.7 35.8 9.8 59.5 45.8 T4.0 b4.0 14. 5 8.4 186.0  160.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18 GHz to 25GHz at the 3 meters distance.
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[3-DH5]
Channel: Low
BELOW 1 GHz
soiolilok . RADTATED EMISSTON  sklokioloksk
[ 3m Semi—anechoic chamber ]
TUV SUD Japan Lid. <<DATA Sheet No.07>> 1 February,2019 02:00
Company name . KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT . Mobile Phone Operator : C.Kanno
Model No. : JAB3 Temp,Hum : 18.5[°CT 28.3[%]
Serial No. D N/A Notel :
Test mode . BT_3DH5_Tx_ch:Low NoteZ
[dB( s V/m}]
e | | ! T T T 7 1 1] <FCC Parti5 subpartC >
oo | | Lo Limin@P)
r i I I I I I I | Lo ] <07 MHz_3DH5 Tz Low>
50 : : ; : : ; : ; e ————  Peak level(H,PK}
- ! b ! ! ! ! P Peak level(V,PK)
L | | 1 | | 1 | 1 | | [
I I I I I I I I I I
= I I I I I I I I I I I I
40 | 1 T | | | | Lo
L I I I I I I I I I I I I
I I I I I I I I I I I I
’ I I I I I I I I I I I I
) L | | 1 | | 1 | 1 | | | 1
Pl !
I~ I I I I I I I I I I I I
= I I I I I I I I I I I
| I I I I I ] I I I I [/
20 | l T l ‘ l - i
I I I I I I I
I I I I I I
I I I I I I I I
I | I I I I I I I I
I 1 I I I I I I I I
S : A
| I I | I I I I I I I
L I I I I I I I I I I I
L I I I I I I I I I I I
I I ] I I I ] I I I ]
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c. Height Angle Remark
[MHz] [dB{(1/m}] [cm] [*

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 30MHz at the 3 meters distance.
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[3-DH5]
Channel: Low
ABOVE 1 GHz
stk RADTATED EMISSION  sokksoioks
[ 3m Semi—anechoic chamber ]
TUV SUD Japan Ltd. <<DATA Sheet No.08>> 25 January,2019 16:32
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Watanabe
Model No.  JA53 Temp,Hum,Atm  : 20.5[°C] 26.3[%]
Serial No. CN/A Notel :
Test mode : BT_3DH5_Tx_ch:Low NoteZ
[dB( 12 V/m)]
1o £ : ! N S S <FCC C_GHz 3m>
100 E ! : [ [ ! Lo Limit(PK)
r | 1 1 1 1 | | L Lill’lit(AV)
F | | | N I N <08_GHz_BT_3DH5_Tx Low
0 ; : T R R " Peck level(H,PK}
C | 1 1 1 1 | | | ——— Peak level(V,PK)
80 | | | X X Lo ——©——  Emission level(H,PK)
E ‘ ' ' ' ' ‘ Emission level(H,AV)
70 l i i i T
= 60 L : : I
% C I \r I I
— C '
50 I I I I
r I I I I
40 F 1 i i i
r | | | |
30 E 1 ; ; ;
|- I I I I
r | 1 1 1
20 l | | |
| I I I I
10 E i i i i
C I I I I
0 C L L
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P} Reading Reading c.f Result Result Limit Limit Margin Margin Height Angle Remark
PK AV PX AV PK AY
[MHz] [dB (V)] [dB(n V)] [dB(1/m] [dB{nV/m)] [dB{pV/m] [dB(uV/m] [dB(wV/m)] [dB] [dB]  [en] [°]
1 4804.000 H 48.8 36.0 8.9 57.7 44.9 74.0 54.0 16. 3 9.1 162. 0 24.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18 GHz to 25GHz at the 3 meters distance.
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Document Number: JPD-TR-19046-0

Japan
[3-DH5]
Channel: Middle
BELOW 1 GHz
kkkkokkk  RADTATED EMISSION  skkskskekoksk
[ 3m Semi—anechoic chamber ]
TUV SUD Japan Lid. <<DATA Sheet No.09>> 1 February,2019 02:20
Company name . KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT . Mobile Phone Operator . C.Kanno
Model No. . JAB3 Temp,Hum 1 18.5[°C] 28.3[%)]
Serial No. CN/A Notel :
Test mode . BT _3DH5_Tx_ch:Mid NoteZ
[dB(x V/m)]
e | | ! T T T 1 1 1] <FCC Parti5 subpartC >
o | | L o Limit@p)
L | | | | | | | 1 | | | [ <09 _MHz_3DH5_Tx_Mid>
50 ‘ ‘ ' : : ; ‘ ; P —————  Peak level(H,PK)
B ! b ! ! ! ! I Pesk level(V,PK)
- | b ‘ ‘ | | A
= I I I I I I I I I I I I
40 ‘ T | | | | A
L I I I I I I I I I I I I
I I I I I I I I I I I I
— . I I I I I I I I I I I I
A S R | | AN N N NN B
5 - | Lo | | | | A
’ I I I I I I I I I I I I
= I I I I I I I I I I I ]
| I I I I I 1 I I I I [}
20 l — l l l —
‘ Lo | ‘ |
I I I I
I I I I
I I I I
10 ! !
I I
| |
] ]
O L L I L I L L I L L L I
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c.f Height Angle Remark

[MHz] [dB(1/m)] [cm] [°

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 30MHz at the 3 meters distance.
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Document Number: JPD-TR-19046-0

Japan

[3-DH5]
Channel: Middle
ABOVE 1 GHz
kkkkokk RADTATED EMISSION  sekseskorokek
[ 3m Semi—anechoic chamber ]
TUV SUD Japan Lid. <<DATA Sheet No.10>> 25 January,2019 17:19
Company name . KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT . Mobile Phone Operator : T.Watanabe
Model No.  JAB3 Temp,Hum,Atm : 20.8[°C] 27.9[%]
Serial No. D N/A Notel :
Test mode . BT_3DH5_Tx_ch:Middle Note2
[dB(x V/m)]
1o ¢ 1 : : o <FCC € GHz 3m>
oo F 1 : : R Limit(PK)
r | 1 1 1 1 | | i Limit(AV)
00 L | | | | Lo <10_GHz_BT_3DH5_Tx Mid>
F ! ! ! ! o —— Peak level(H,PK}
C | 1 1 1 1 | | | —— Peak level(V,PK)
80 | | | | | | I ——— Emission level(H,PK)
E ; : : : : e Emission level(H,AV)
70 C I I I I I I I I
| I I I I I I I I
S e
O ™ . .
50 I I I ‘I
r I I I 1
40 F | i i i
r | | | |
30 E 1 ; ; ;
|- I I I I
r | 1 1 1
20 | l | | |
| I I I I
10 E i i i i
C I I I I
| I ] ] ]
O L 1 1 1
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c.f Result Result Limit Limit Margin Margin Height Angle Remark
F AV PX AV PK AY
[MHz] [B{uW] [B{pV)] [@B1//m] [BluV/m] [B{eV/m] [B{uV/m] [B{uv/n] [dB] [dB] [cm] 1]
1 4882.000 H 50,1 36.0 9.2 59.3 45.2 T4.0 b4.0 14.7 8.8 142.0  153.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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Document Number: JPD-TR-19046-0

Japan
[3-DH5]
Channel: High
BELOW 1 GHz
soiolilok . RADTATED EMISSTON  sklokioloksk
[ 3m Semi—anechoic chamber ]
TUV SUD Japan Lid. <KDATA Sheet No.11>> 1 February,2019 02:40
Company name . KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT . Mobile Phone Operator : C.Kanno
Model No. : JAB3 Temp,Hum : 18.5[°CT 28.3[%]
Serial No. D N/A Notel :
Test mode ; BT_3DH5_Tx_ch:High NoteZ2
[dB( s V/m}]
e | | T 1 1 1 T 7] <FCC Parti5 subpartC >
oo | | C L T Limi@p)
r i I I I I I I | 0 1 <I1.MHz_3DHb5_Tx_High>
50 f f ; f f ; ‘ ; S ———— Peak level(H,FK)
- ! b ! ! ! ! P Peak level(V,PK)
L | | 1 | | 1 | 1 | | [
I I I I I I I I I I
= I I I I I I I I I I I I
40 | l T | | | | Lo
L I I I I I I I I I I I I
I I I I I I I I I I I I
’ I I I I I I I I I I I I
) L | | 1 | | 1 | 1 | | | 1
P R R
I~ I I I I I I I I I I I I
= I I I I I I I I I I I )
| I I I I I 1 I I I I I
20 l T l l l o i
I I I I I 1 I I
= I I I I I I
|- I I I I I I I I
L I I} I I I I I I I I
I 1 I I I I I I I I
S : A
| I I I I I I I I I
L I I I I I I I I I I I
L I I I I I I I I I I I
I I ] I I I ] I I I ]
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c. Height Angle Remark
[MHz] [dB{(1/m}] [cm] [*

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 30MHz at the 3 meters distance.
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Document Number: JPD-TR-19046-0

Japan

[3-DH5]
Channel: High
ABOVE 1 GHz
sicksiookk RADTATED EMISSION  seskstsiorokok
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Lid. <<DATA Sheet No.12>> 25 January,2019 13:04
Company name . KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT . Mobile Phone Operator : T.Watanabe
Model No. : JAB3 Temp,Hum,Atm  : 20.9[°C] 27.9[%]
Serial No. D N/A Notel :
Test mode ; BT_3DH5_Tx_ch:High NoteZ2
[dB( s V/m}]
1o ¢ 1 : : o <FCC € GHz 3m>
oo b 1 : : R — Limit(PK)
r | | | | | | | L Limit(AV)
B l | | | L <12_.GHz BT 3DHS5_Tx High>
90 : : : : : o ————  Peak level(H,PK)
C | 1 1 1 1 | | | ——— Peak level(V,PK)
80 & | | | | | A ~— 9 Emission level(H,PK)
E f t t t t f Emission level(H,AV)
0L l i i i T
C | 1 1 1 1 | | |
T 6 g i i i ' — i i
Q L~~~ "~~~ 3 |
os0 ‘ ; :
r I I I I I I
20 ¢ : e .
C I I I I I I I I
30 F ; ; ; ; ———
| I I I I I I I I
C I I I I I I I I
20 | l | | | T
| I I I I I I I I
10 F l i i i T
r I I I I I I I I
| I ] ] ] ] I I I
0 ! H H H H !
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequeney (F) Reading Reading c. f Result Result Limit Limit Margin Margin Height Angle Remark
PK AY PK AV PX AV PK AY
[MHz] [dB(uV}] [dB{pV}] [B(1/m}] [dB{pV/m] [dB{pV/m] [dB{uV/m] [dB{uV/m}] [dB] [4B] [em] 1
1 4960.000 H 492 35.9 9.8 59.0 45.7 74.0 54.0 15. 0 8.3 161. 0 99. 0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18 GHz to 25GHz at the 3 meters distance.
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Document Number: JPD-TR-19046-0

[Receive mode - With camera]
Channel: Low

Japan

BELOW 1 GHz
siksokik RADTATED EMISSION  skkskskskoksk
[ 3m Semi—anechoic chamber ]
TUV SUD Japan Lid. <<DATA Sheet No.13>> 1 February,2019 03:00
Company name . KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT . Mobile Phone Operator : C.Kanno
Model No. : JAB3 Temp,Hum : 18.5[°CT 28.3[%]
Serial No. S N/A Notel :
Test mode . BT_Rx_ch:Low NoteZ
[dB(x V/m)]
e | | T 1 1 1 T 7] <FCC Parti5 subpartC >
o | | L Limit(QP)
C | | 1 | | 1 | 1 1 1 [ <13 MHz Rx_Low>
50 1 — 1 1 ; ‘ —— Peak level(H,PK)
F ! b ! ! ! ! P ———— Pesk level(V,PK)
L | | 1 | | 1 | 1 | | [
I I I I I I I I I I
= I I I I I I I I I I I I
40 | 1 T | | | | A
L I I I I I I I I I I I I
I I I I I I I I I I I I
’ I I I I I I I I I I I I
) L | | 1 | | 1 | 1 | | | 1
Pofb———— —
I~ I I I I I I I I I I I I
= I I I I I I I I I I I ]
| I I I I I I I I I |
20 l T l l i 7 i
I I I I I I I
= I I I I I I
|- I I I I I I I I
L I I I I I I I I I
I I I I I I I I I I
S : A
| I I I I I I I I I
L I I I I I I I I I I I
L I I I I I I I I I I I
I I ] I I I ] I I I ]
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c. Height Angle Remark
[MHz] [dB{(1/m}] [cm] [°

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 30MHz and 1GHz to 25GHz at the 3 meters distance.
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Document Number: JPD-TR-19046-0

Japan
Channel: Middle
BELOW 1 GHz
dioidioldiek RADTATED EMISSION  skketoketoket
[ 3m Semi-anechoic chamber |
TUV SUD Japan Lid. <<DATA Sheet No.14>> 1 February,2018¢ 03:20
Company name . KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT . Mobile Phone Operator : C.Kanno
Model No. . JAB3 Temp,Hum 1 18.5[C] 28.3[%)
Serial No. P N/A Notel :
Test mode . BT Rx_ch:Mid Note2
[dB(x V/m)]
e | | T 1 1 1 T 7] <FCC Parti5 subpartC >
Foo | | L Limit(QP)
L | | | | | | | | | | | [ <14 MHz_Rx_Mid>
50 ‘ T ‘ : ' : — Peak level(H,PK)
- ! b ! ! ! ! P Peak level(V,PK)
L | | 1 | | 1 | 1 | | [
I I I I I I I I I I
- I I I I I I I I I I I I
40 + 4 1 I I I I I I I I I
r | Lo | | | | .
I I I I I I I I I I I I
’ I I I I I I I I I I I I
) - | | 1 | | 1 | 1 | | | 1
& | I | | | | R
— | | 1 | | 1 | 1 1 1 [
I I I I I I I I I I I I
I I I I I I I I I I I ]
I I I I I I I I I I
I I | I I I | !
\ Lo | | '
I I I
I I
I I
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c. f Height Angle Remark
[MHz] [dB{1/m})] [cm] [c

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 30MHz and 1GHz to 25GHz at the 3 meters distance.
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Document Number: JPD-TR-19046-0

Japan
Channel: High
BELOW 1 GHz
Fikiokiok RADTATED EMISSION  skkaketoket
[ 3m Semi-anechoic chamber |
TUV SUD Japan Ltd. <<DATA Sheet No.15>> 1 February,2018¢ 03:40
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT . Mobile Phone Operator . C.Kanno
Model No. . JAB3 Temp,Hum 1 18.5[°C] 28.3[%)]
Serial No. CN/A Notel :
Test mode . BT_Rx_ch:High Note2
[dB(z V/m)]
e | | T 1 1 1 1 T 7] <FCC Parti5 subpartC >
Eo | | L Limit(QP)
L | | | | | | | | | | | 1 [ <1 5,MHZ,RX,High >
50 : : ; : : ; : ; e Peak level(H,PK}
- ! b ! ! ! ! P Peak level(V,PK)
L | | 1 | | 1 | 1 | | [
I I I I I I I I I I
= I I I I I I I I I I I I
40 1 Co | | | | A
L I I I I I I I I I I I I
I I I I I I I I I I I I
. I I I I I I I I I I I I
o - | | 1 | | 1 | 1 | | | 1
Poopb——t— —
r | Lo | | | | oo
|- I I I I I I I I I
I I | I I I | I
[l [l ] [l [l [l 1
I I I I I
I I I
I I I
I I
I I
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c.f Height Angle Remark
[MHz] [dB{1/m})] [cm] [°

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 30MHz and 1GHz to 25GHz at the 3 meters distance.
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Document Number: JPD-TR-19046-0

Japan
[Transmit mode - Without camera]
[DH5]
Channel: Low
BELOW 1 GHz
stk RADTATED EMISSION  sekksoioks
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Lid. <<DATA Sheet No.16>> 2 February,2019 05:40
Company name . KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT . Mobile Phone Operator : C.Kanno
Model No. : JAB3 Temp,Hum : 18.3[°CT 27.1[%]
Serial No. CN/A Notel :
Test mode : BT_DH5_Tx_ch:Low NoteZ
[dB(x V/m)]
e | | ! T T T 7 1 1] <FCC Parti5 subpartC >
oo | | Lo LimiaD)
r i I I I I I I | o <18.MHz DH5_Tx_Low>
50 1 — 1 1 ; ‘ —— ———— Peak level(H,FK)
- ! b ! ! ! ! P Peak level(V,PK)
L | | 1 | | 1 | 1 | | [
I I I I I I I I I I
= I I I I I I I I I I I I
40 | 1 T | | | | A
L I I I I I I I I I I I I
I I I I I I I I I I I I
’ I I I I I I I I I I I I
) L | | 1 | | 1 | 1 | | | 1
Pl i
I~ I I I I I I I I I I I I
= I I I I I I I I I I I ]
| I I I I I 1 I I I I I
20 l T l l i — i
I I I I I I
= I I I I I I
|- I I I I I I I I
L I I I I I I I I I
I I I I I I I I I I
S B, : A
| I I I I I I I I I I
L I I I I I I I I I I I
L I I I I I I I I I I I
I I ] I I I ] I I I ]
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c. Height Angle Remark
[MHz] [dB{(1/m}] [cm] [*

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 30MHz at the 3 meters distance.
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Document Number: JPD-TR-19046-0

Japan

[DH5]
Channel: Low
ABOVE 1 GHz
kkkkokk RADTATED EMISSION  sekseskorokek
[ 3m Semi—anechoic chamber ]
TUV SUD Japan Lid. <<DATA Sheet No.17>> 23 January,2019 11:55
Company name . KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT . Mobile Phone Operator . T.Watanabe
Model No. . JAB3 Temp,Hum,Atm : 20.5[°C] 26.3[%]
Serial No. CN/A Notel :
Test mode . BT DH5_Tx ch:Low NoteZ
[dB(x V/m)]
1o ¢ 1 : : o <FCC € GHz 3m>
A 1 : : R Limit(P1¥)
E | 1 1 1 1 | | I it Limit(AV)
F | | | N I N <17_GHz BT DHA5_Tx Low>
90 F ; : : T ————— Peak level(H,PK)
C | 1 1 1 1 | | | - Peak level(V,PK)
80 | | | X X Lo ——©——  Emission level(H,PK)
B | : : | — IEEL~VH,CAV)
70 E | i i i T
C | 1 1 1 1 | | |
= 60 F l I I I —
5 | I \r I I
] L '
50 I I I I
r I I I I
40 F l i i i
C | 1 1 1
30 F | i ; ;
. I I I I
C | 1 1 1
20 ¢ l | | |
| I I I I
10 F l : i i
C I I I I
| I ] ] ]
O L I I I I L L L
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c.f Result Result Limit Limit Margin Margin Height Angle Remark
PK CAV PK CAV PK AV PK CAV
[MHz] [B{uW] [dB{pV)] [@B1//m] [BluV/m] [B{eV/m] [B{uV/m] [B{uv/m] [dB] [dB] [em] 1]
1 4804.000 H 50. 4 36.0 8.9 59.3 44.9 74.0 54.0 14.7 9.1 1450 183.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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Document Number: JPD-TR-19046-0

Japan
[DH5]
Channel: Middle
BELOW 1 GHz
siksiookk RADTATED EMISSION  seskstsiorokok
[ 3m Semi—anechoic chamber ]
TUV SUD Japan Ltd. <<DATA Sheet No.18>> 2 February,2019 06:00
Company name : KYOCERA Corporation Standard . FCC Part.15 subpartC
EUT : Mobile Phone Operator ; C.Kanno
Model No. : JAB3 Temp,Hum : 18.3[°C] 27.1[%)
Serial No. CN/A Notel :
Test mode : BT_DH5_Tx_ch:Mid NoteZ
[dB( 2 V/m}]
60 T | L ! ! | ! N <FCC Part15 subpartC >
o | | L o Limid@p)
L | | 1 | | 1 | 1 | | | [ <187MHZ,DH5,TX,Middle>
50 — 1 1 ; | Peaklevel(IHLPK)
- ! b ! ! ! ! I Pezk level(V,PK)
L | | 1 | | [ | [ | | [
L | Lo ‘ ‘ | | .
40 ‘ T | | | | A
L I I I I I I I I I I I I
I I I I I I I I I I I I
r I I I I I I I I I I I I
) L | | 1 | | 1 | 1 | | | 1
=3 I I 1 I I 1 I 1 I I I 1
3 | Lo | | | | A
I I I I I I I I I I I I
I I I I I I I I I I I ]
I I I I I I I I I I
I I | I I I | I
I I ] I [ I ]
I I I I I )
I I I
I I
I I
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c. T Height Angle Remark

[(MHz] (dB(1/m)] [cm] [°

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 30MHz at the 3 meters distance.
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Document Number: JPD-TR-19046-0

Japan

[DH5]
Channel: Middle
ABOVE 1 GHz
sicksiookk RADTATED EMISSION  seskstsiorokok
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Lid. <<DATA Sheet No.19>> 23 January,2019 13:53
Company name . KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT . Mobile Phone Operator : T.Watanabe
Model No. : JAB3 Temp,Hum,Atm  : 20.5[°C] 26.3[%]
Serial No. CN/A Notel :
Test mode . BT_DH5_Tx_ch:Middle Note2
[dB(x V/m)]
1o ¢ 1 : : o <FCC € GHz 3m>
oo b 1 : : R — Limit(PK)
r | | | | | | | L Limit(AV)
F 1 | | | L <19_GHz_BT DH5_Tx Mid>
90 F ; : : A " Teak level(H,PK)
C | 1 1 1 1 | | | ——— Peak level(V,PK)
80 & | | | | | A ~— 9 Emission level(H,PK)
E f t t t t —t Emission level(H,AV)
0L l i i i T
C | 1 1 1 1 | | |
= I I I I I I I I
ER: | ' ' - !ﬁ
A T T T T T T T T T h ! [ N I Tl -
50 I I I ‘I I
r I I I 1 I I I I
20 | | —
C I I I I I I I I
30 E ; ! ! ! ————
| I I I I I I I I
C I I I I I I I I
20 ¢ l | | | C
| I I I I I I I I
10 F l i i i T
r I I I I I I I I
| I ] ] ] ] I I I
0 ! H H H H !
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequeney (F) Reading Reading c. f Result Result Limit Limit Margin Margin Height Angle Remark
PK AY PK AV PX AV PK AY
[MHz] [dB(uV}] [dB(pV}] [dB(1/m}] [dB{pV/m}] [dB{pV/m] [dB{nV/m] [dB{uV/m}] [dB] [4B] [em] 1
1 4882.000 H 49.3 36.0 9.2 58.5 45.2 74.0 54.0 15.5 8.8 150.0  110.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18 GHz to 25GHz at the 3 meters distance.
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Document Number: JPD-TR-19046-0

Japan
[DH5]
Channel: High
BELOW 1 GHz
stk RADTATED EMISSION  sekksoioks
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Lid. <<DATA Sheet No.20>> 2 February,2019 06:20
Company name . KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT . Mobile Phone Operator : C.Kanno
Model No. : JAB3 Temp,Hum : 18.3[°CT 27.1[%]
Serial No. CN/A Notel :
Test mode ; BT_DH5_Tx_ch:High NoteZ2
[dB( s V/m}]
e | | T 1 1 1 T 7] <FCC Parti5 subpartC >
oo | | C L Limiap)
r | I I I I I I | I 0[] <20 MHz DHb5 Tx High>
50 1 — 1 1 ; 1 — ———— Peak level(H,FK)
- ! b ! ! ! ! P Peak level(V,PK)
L | | 1 | | 1 | 1 | | [
I I I I I I I I I I
= I I I I I I I I I I I I
40 | l T | | | | Lo
L I I I I I I I I I I I I
I I I I I I I I I I I I
’ I I I I I I I I I I I I
) L | | 1 | | 1 | 1 | | | 1
R R R R
I~ I I I I I I I I I I I I
= I I I I I I I I I I I
| I I I I I | I I I !
20 l T l l l g i
I I I I I I 1 I
= I I I If I I I
|- I I I I I I I I
L I I I I | I I I I
I I I I I I I I I I
S : A
| I I I I I I I I I I
L I I I I I I I I I I I
L I I I I I I I I I I I
I I ] I I I ] I I I ]
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c. Height Angle Remark
[MHz] [dB{(1/m}] [cm] [*

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 30MHz at the 3 meters distance.
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Document Number: JPD-TR-19046-0

Japan

[DH5]
Channel: High
ABOVE 1 GHz
sicksiookk RADTATED EMISSION  seskstsiorokok
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Lid. <<DATA Sheet No.21>> 23 January,2019 14:49
Company name . KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT . Mobile Phone Operator : T.Watanabe
Model No. : JAB3 Temp,Hum,Atm  : 20.5[°C] 26.3[%]
Serial No. CN/A Notel :
Test mode . BT DH5_Tx ch:High NoteZ
[dB(x V/m)]
1o ¢ 1 : : o <FCC C GHz 3m>
100 E 1 : : PR S S S — Limit(PK)
r | 1 1 1 1 | | L Limit(AV)
F 1 | | | L <21_GHz BT DH5_Tx High>
90 E : : ! ! ! o ——— Peak level(H,PK}
C | 1 1 1 1 | | | ——— Peak level(V,PK)
80 = | ' ' ' ' Lo —©—— Emission level(H,PK)
F ‘ : : : : ‘ Emission level(H,AV)
[N l i i i T
C | 1 1 1 1 | | |
= 60 F l : : ' —
; | I \r I I
w50 g | ; ;
C I I I :
40 F l i i i
r | 1 1 1
20 E 1 ! ! !
| I I I I
r | 1 1 1
20 ¢ l | | |
| I I I I
10 [ i i i i
r I I I I
| I ] ] ]
0 ! H H H
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequeney (P} Reading Reading c. f Result Result Limit Limit Margin Margin Height Angle Remark
PK AV PK AV PK AV FK AV
[MHz] [dB(uV}] [dB(pV}] [dB(1/m] [dB{pV/m}] [dB{pV/m] [dB{nV/m] [dB{uV/m}] [dB] [4B] [em] 1
1 4960.000 H 49. 4 36.0 9.8 59.2 45.8 74.0 54.0 14. 8 8.2 142.0  163.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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Document Number: JPD-TR-19046-0

Japan
[3-DH5]
Channel: Low
BELOW 1 GHz
kkkkokk RADTATED EMISSION  sekseskorokek
[ 3m Semi—anechoic chamber ]
TUV SUD Japan Lid. <<DATA Sheet No.22>> 2 February,2019 06:40
Company name . KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT . Mobile Phone Operator : C.Kanno
Meodel No. . JAB3 Temp,Hum 0 18.3[C1 27.1[%)]
Serial No. CN/A Notel :
Test mode . BT_3DH5_Tx_ch:Low NoteZ
[dB(x V/m)]
e | | ! T T T 17 1 1] <FCC Partis subpartC >
o | | L o Limit@p)
L | | | | | | | 1 | | | [ <22 MHz_3DH5_Tx_Low>
50 ‘ T ‘ : ' : — ————  Peak level(H,PK)
- ! b ! ! ! ! P Peak level(V,PK)
L | | 1 | | 1 | 1 | | [
I I I I I I I I I I
- I I I I I I I I I I I I
40 ‘ T | | | | A
L I I I I I I I I I I I I
I I I I I I I I I I I I
r I I I I I I I I I I I I
) L | | 1 | | 1 | 1 | | | 1
20T | | I R
r I I I I I I I I I I I I
r | Lo | | | | e
20 i — i l T
| I I I I | I I
I I I I I I
I I I I I I I I
T | | | | N
= I I I I I I I I I
| I I I I I I I I I I
L I I I I I I I I I I I
L I I I I I I I I I I I
I I ] I I I ] I I I ]
O L L I L I L L L I L L L I
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c. Height Angle Remark
[MHz] [dB(1/m)] [cm] [°

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 30MHz at the 3 meters distance.
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Document Number: JPD-TR-19046-0

Japan
[3-DH5]
Channel: Low
ABOVE 1 GHz
sicksiookk RADTATED EMISSION  seskstsiorokok
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. <KDATA Sheet No.23>> 23 January,2019 16:06
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
BEUT : Mobile Phone Operator . T.Watanabe
Model No. : JAS3 Temp,Hum,Atm  : 20.5[°C] 26.3[%]
Serial No. :N/A Notel :
Test mode : BT_3DH5_Tx_ch:Low Note2
[dB(x V/m)]
1o ¢ 1 : : T <FCC C_GHz 3m>
100 ! ! ! R S S N — Limit(PK)
r | 1 1 1 1 | | L Lill’lit(AV)
F l | | | L <23_GHz BT 3DH5_Tx Low>
90 ¢ ; ; ; o — Peak level(H,PK)
C | 1 | | | | | | - Peak level(V,PK)
80 & | | | | | o —©—— Emission level(H,PK)
E ‘ ' ' ' ' e Emission level(H,AV)
70 F l i i i T
C | 1 1 1 1 | | |
= 60 F l l l l —
5 C o _____ I I \r I
] [ '
50 I I I I
r I I I I
40 F l i i i
C | 1 1 1
30 F ; : ; ;
. I I I I
C | 1 1 1
20 ¢ l | | |
| I I I I
10 F l : i i
C I I I I
| I ] ] ]
O L I
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequeney (P} Reading Reading c. f Result Result Limit Limit Margin Margin Height Angle Remark
PE AY PK AV PX AV PK AY
(=] [B(u V)] [dB(u V)] [dB(1/m] [dB{puV/m] [dB{pV/m] [dB(uV/m] [dB(uV/m] [dB] [dB] [en] 1
1 4804.000 H 48.7 36.0 8.9 57.6 44.9 74.0 54.0 16. 4 9.1 139.0  141.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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Document Number: JPD-TR-19046-0

Japan
[3-DH5]
Channel: Middle
BELOW 1 GHz
kkkkokk RADTATED EMISSION  sekseskorokek
[ 3m Semi—anechoic chamber ]
TUV SUD Japan Lid. <KDATA Sheet No.24>> 2 February,2019 07:00
Company name . KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT . Mobile Phone Operator : C.Kanno
Model No. . JAB3 Temp,Hum D 18.3[C127.1[%)]
Serial No. P N/A Notel :
Test mode . BT _3DH5_Tx_ch:Mid NoteZ
[dB(z V/m)]
60 1 | Lo ! ! : ! o {FCC Part15 subpartC »
oo | | L o Liminap)
L | | | | | | | 1 | | | [ <247MHZ,3DH5,TX,Middle>
50 ‘ ‘ I ‘ ‘ I ‘ : — ————  Peak level(H,PK)
B ! b ! ! ! ! I Pezk level(V,PK)
- | - ‘ ‘ | | A
= I I I I I I I I I I I I
40 ‘ T | | | | A
L I I I I I I I I I I I I
I I I I I I I I I I I I
. I I I I I I I I I I I I
) - | | 1 | | 1 | 1 | | | 1
g 30 | I | | I | R
B B I I I I I I I I I I I I
’ I I I I I I I I I I I I
= I I I I I I I I I I I 1
| I I I I I I I I I
20 l T l l i - i
I I I I I I
I I I Iy I
y | | |
I [ I I
10 ! !
I I
I I
I I
] ] ]
O L L I L I L L I L L L I
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c. f Height Angle Remark
[MHz] [(dB(1/m)] [cm] [°

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 30MHz at the 3 meters distance.
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Document Number: JPD-TR-19046-0

Japan
[3-DH5]
Channel: Middle
ABOVE 1 GHz
kkkkokk RADTATED EMISSION  sekseskorokek
[ 3m Semi—anechoic chamber ]
TUY 5UD Japan Ltd. <KDATA Sheet No.25>> 25 January,2019 11.03
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator ; T.Watanabe
Model No. : JAS3 Temp,Hum,Atm  : 20.9[°C] 27.9[%]
Serial No. CN/A Notel :
Test mode : BT_3DH5_Tx_ch:Middle Note2
[dB(x V/m)]
1o ¢ 1 : : o <FCC € GHz 3my
A 1 : : R Limit(PK)
E | 1 1 1 1 | | I Limit(AV)
F | | | R R R <{25_GHz_BT_3DH5_Tx Mid>
90 . ! : ! ! ! o ———— Peak level(H,PK}
C | 1 1 1 1 | | | ——— Peak level(V,PK)
80 | | | | | | I ——— Emission level(H,PK)
E f t t t t Emission level(H,AV)
70 F | | | | T
C | 1 1 1 | | | |
e ———
K . .
50 I I I ‘I
40 £ i i i i
r | | | |
30 ; : ; ;
g | | L
20 F l | | |
| I I I I
10 F i i i i
C I I I I
= I ] ] ]
O L I I I I L L L
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c.f Result Result Limit Limit Margin Margin Height Angle Remark
F PK AV PX AV PK AY
[MHz] [B(uW] [B{pV)] [@B1//m] [BluV/m] [B{eV/m] [B{uV/m] [B{uv/m] [dB] [dB] [cm] 1]
1 4882.000 H 49.2 35.8 9.2 58.4 45.0 T4.0 b4.0 15.6 9.0 139.0  129.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TUV SUD Japan Ltd. Page 56012




Document Number: JPD-TR-19046-0

Japan
[3-DH5]
Channel: High
BELOW 1 GHz
wkdoblkk RADTATED EMISSION  sokeksotoks
[ 3m Semi—anechoic chamber ]
TUV SUD Japan Lid. <<DATA Sheet No.26>> 2 February,2019 07:20
Company name . KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT . Mobile Phone Operator : C.Kanno
Meodel No. . JAB3 Temp,Hum 0 18.3[C1 27.1[%)]
Serial No. CN/A Notel :
Test mode . BT_3DH5_Tx_ch:High Note2
[dB(x V/m)]
e | | T 1 1 1 1 T 7] <FCC Partl5 subpartC >
Eoo | | L Limit(QP)
L | | | | | | | 1 | | | [ <26_MHZ_3DH5_TX_High>
50 | o ! ! ! ! R S N Peak level(H,PK}
- ! b ! ! ! ! P Peak level(V,PK)
L | | 1 | | 1 | 1 | | [
I I I I I I I I I I
- I I I I I I I I I I I I
40 ‘ T | | | | A
L I I I I I I I I I I I I
I I I I I I I I I I I I
r I I I I I I I I I I I I
) L | | 1 | | 1 | 1 | | | 1
o —
r I I I I I I I I I I I I
r | Lo | | | | oo
20 i — i l E——
I I I I I !
I} I I I
I I I
10 3 : |
|
| |
I ]
O L L I L I L L I L L L I
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c. Height Angle Remark
[MHz] [dB(1/m)] [cm] [°

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 30MHz at the 3 meters distance.
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Document Number: JPD-TR-19046-0

Japan

[3-DH5]
Channel: High
ABOVE 1 GHz
kkkkokk RADTATED EMISSION  sekseskorokek
[ 3m Semi—anechoic chamber ]
TUV SUD Japan Lid. <<DATA Sheet No.27>> 25 January,2019 13:04
Company name . KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT . Mobile Phone Operator . T.Watanabe
Model No. . JAB3 Temp,Hum,Atm : 20.8[°C] 27.9[%]
Serial No. P N/A Notel :
Test mode . BT_3DH5_Tx_ch:High NoteZ2
[dB(x V/m)]
1o ¢ 1 : : o <FCC € GHz 3m>
A 1 : : R Limit(P1¥)
E | 1 1 1 1 | | I it Limit(AV)
90 E l : : i L <27_GHz BT_3DH5_Tx High>
B ; : : [ —— Peak level(H,PK)
C | 1 1 1 1 | | | - Peak level(V,PK)
80 | | | X X Lo ——©——  Emission level(H,PK)
E ‘ ' ' ' ' Emission level(H,AV)
70 E | i i i T
C | 1 1 1 1 | | |
i
e} !
80 ‘ : ;
r I I I I I I
w0 | —
C I I I I I I I I
50 [ ; ; ; ; 1
| I I I I I I I I
C I I I I I I I I
20 ¢ l | | | I
| I I I I I I I I
10 F l l l l — T
C I I I I I I I I
| I ] ] ] ] I I I
O L I I I I L L L
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c.f Result Result Limit Limit Margin Margin Height Angle Remark
PK AV PK AV PK AV PK AV
[MHz] [B(uW] [B{pV)] [@B1//m] [BluV/m] [B{eV/m] [B{uV/m] [B{uv/m] [dB] [dB] [em] 1]
1 4960.000 H 49.2 35.9 9.8 59.0 45.7 74.0 54.0 15. 0 8.3 161. 0 §9.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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Document Number: JPD-TR-19046-0

Japan

[Receive mode - Without camera]
Channel: Low

BELOW 1 GHz
seiciolelelek RADTATED EMISSION  sekeketeiorex
[ 3m Semi—anechoic chamber ]
TUV SUD Japan Lid. <<DATA Sheet No.28>> 2 February,2019 07:40
Company name . KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT . Mobile Phone Operator : C.Kanno
Model No. . JAB3 Temp,Hum D 18.3[C] 27.1[%)
Serial No. P N/A Notel :
Test mode : BT Rx.ch:Low NoteZ
[dB(yz V/m)]
€0 T | L | ! | ! N (FCC Part15 subpartC >
Foo | | L Limit(QP)
L | | 1 | | 1 | 1 | | | [ {28 MHz Rx Low,>
50 ‘ ‘ ; ‘ ‘ X ‘ X e Peak level(H,PK)}
B Lo ! ! ! N Peak level(V,PK)
- | - ‘ ‘ | | A
= I I I I I I I I I I I I
40 1 Co | | | | A
- | Lo | | | | .
. I I I I I I I I I I I I
o - | | 1 | | 1 | 1 | | | 1
L | | I R R
I~ I I I I I I I I I I I I
= I I I I I I I I I I I ]
20 l T l l i — i
I I I I I I
= I I I I I I
|- I I I I I I I I
I I I I I I I I I
w0 F l r l l —
r | | | | .
L I I I I I I I I I I I
L I I I I I I I I I I I
I I ] I I I ] I I I ]
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c. T Height Angle Remark

[(MHz] [dB(1/m]  [cm] -

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 30MHz and 1GHz to 25GHz at the 3 meters distance.
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Document Number: JPD-TR-19046-0

Japan
Channel: Middle
BELOW 1 GHz
skdoieilok RADTATED EMISSION  sekekotdokos
[ 3m Semi-anechoic chamber |
TUV SUD Japan Ltd. <{DATA Sheet No.29>> 2 February,2019 08:00
Company name . KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT . Mobile Phone Operator : C.Kanno
Model No.  JAB3 Temp,Hum : 18.3[°C] 27.1[%)
Serial No. D N/A Notel :
Test mode . BT_Rx_ch:Mid Note2
[dB( s V/m}]
e | | ! T T T 7 1 1] <FCC Partis subpartC >
o | | L Limit(QP)
r | | i i I I I I o a0 <29 MHz Rx Middle>
50 : : ; : : ; : ; S Peak level(H,PK}
B ! b ! ! ! ! P ————  Pesk level(V,PK)
- | - ‘ ‘ | | A
= I I I I I I I I I I I I
40 | 1 T | | | | A
L I I I I I I I I I I I I
I I I I I I I I I I I I
. I I I I I I I I I I I I
) - | | 1 | | 1 | 1 | | | 1
5 30 | I | | I | T
B r | | 1 | | 1 | 1 | | | 1
’ I I I I I I I I I I I I
= I I I I I I I I I I I 1
| I I I I I I I I I
20 1 — l l l — i
I I I I I I I
= I I I I I I
| I I I I I I I I
o[ | | | SN
= I I I I I I I I I
| I I 1 I I I I I I I
L I I I I I I I I I I I
L I I I I I I I I I I I
I I ] I I I ] I I I ]
0 L L I L I L L I L I
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c. Height Angle Remark
[MHz] [dB{(1/m}] [cm] [°

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 30MHz and 1GHz to 25GHz at the 3 meters distance.
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Document Number: JPD-TR-19046-0

Japan
Channel: High
BELOW 1 GHz
dickdclok - RADTATED EMISSION  Aekefoterolek
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Lid. <<DATA Sheet No.30>> 2 February,2019 08:20
Company name . KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT . Mobile Phone Operator : C.Kanno
Model No. . JAB3 Temp,Hum D 18.3[C] 27.1[%)
Serial No. P N/A Notel :
Test mode . BT _Rx_ch:High NoteZ2
[dB(x V/m)]
e | | T 1 1 1 T 7] <FCC Parti5 subpartC >
Foo | | L Limit(QP)
L | | | | | | | | | | | [ <30_MHZ_RX_High>
50 : M : : ; : — Peak level(H,PK)
- ! b ! ! ! ! P Peak level(V,PK)
[ | | 1 | | 1 | 1 | | [
I~ I I I I I I I I I I
o1 | | o
r | Lo | | | | .
I I I I I I I I I I I I
’ I I I I I I I I I I I I
) - | | 1 | | 1 | 1 | | | 1
Pt —
I~ I I I I I I I I I I I I
= I I I I I I I I I I I )
| I I I I I I I I I
20 l — l l l T !
I I I I I I
I I I ; I I I
I I I I I I I I
I I I I I I I I
10 1 ' l l —
r | b ! | | .
L I I I I I I I I I I I
I I I I I I I I I I I
I~ I I ] I I I ] I I I ]
O L L 1 L 1 L L 1
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c. f Height Angle Remark
[MHz] [dB{1/m})] [cm] [c

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 30MHz and 1GHz to 25GHz at the 3 meters distance.
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